L- P43 1063

- Fa¥34

D M@? 'l IO{Q

VIRAJ IMPOEXPO LIMITED

16 IMPERIAL CHAMBERS 15T FLOOR
WILSON ROAD BALLARD ESTATE

CHIMAAL a000M INDIA
TEST CERTIFICATE
PACKING
CUSTOMER ; ORDER HO . LIST NO. INSPECTION NO DATE
CIOCUTY STAINLESS LTLD. P.742 1MPNGSI IMPH65317) 22109:2006
2213 NORTH SHERIDAN WAY BUNDLE NO .
r.‘h}}.‘}“.":SALlf."A. OMNLESKIAD 158225 GRADE
CANALIA JIGIAIAL
DESCRIPTION :
LIAINGESS STEEL BRIGHT BARS
SMOOTH TURNED
SIZE SHAPE TOLERANCE LENGTH PIECES WEIGHT
__(INg) (FT) {L8S)
P8 ROUND  ASTM A484 124 13 g7
- CHEMICAL ANALYSIS
HanT MO 72034
(= Mn si s P NI cr Mo Cu N Co
oo 147 040 0025 0039 1000 1654 2.01 050  0.070 0.19
TEST RESULT
2% YIELD STRENGTH TENSILE STRENGTH  ELONGATION  REDUCTION OF  HARDNESS — GRAIN
KsI KSI o AREA % BHN SIZE
a2 88 58 70 157 5
2010 AMS 5648250538, ASKE 84

Specification :
MATERIAL CONFIRMS TO ASTM A276-053,A 479-05,A484-05 A262.08 PRACTICE E, RMS 5C ASTM A103-01b BAM CL1,A388-5ED, A10
L67-58ED HALT9-0AED SA. 19308 BHM C L1, (1C-§-763F, MILL-S-TT20A AM2, NACE-MR-01:75-93. UNS#SI16 (O/SI1B03. ASTH £ 117 BBIGHAIN SIZF) CERTICATION

A5 PR FHOCIN

Remarks :

WATERIAL

£ MERLURY COMTAMINATION, FREE FROM AELD OR WELD REPAIRY, \MiCRD FREE FROM CONMTINUGUS CARGIDE NF TWORE Gl GRAL
L0 0D MIKUM SULUTION ANNEALING TEMPERATURE 10500, WATESE QUEHLHED

‘We bercby cerified that the material described above has been tesled and complies with the terms of ordericontracl
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